
ISSN 0258-2244          November/December 2006  Volume 5 No 6

    Mittal Steel 
Aims 

for Zero



The Water Wheel  September/October 2006

2 top bar
Water Institute of Southern Africa 

Membrane Technology Division  (MTD) 

7th WISA MTD WORKSHOP 
Mabalingwe Nature Reserve, Limpopo, 18-20 March 2007 

www.mabalingwe.co.za

Call for Papers and Poster Presentations 

Please submit abstracts electronically, by e-mail or on disk, as MS Word documents, to  
Marshall Sheldon (see below).   Abstracts should be no longer than 200 words using Times  
New Roman font, 12 point, and should include: 

� Introduction 
� Brief description of experimental procedures / project / pilot programme 
� Results and discussion 
[...]
development targets by 2015, the sustainable 
management of Africa’s lakes must be part of 
the equation.”

Atlas notes human destruction of lakes

ftp://ftp.fao.org/FI/DOCUMENT/t500_advanced/advanced_t500e.pdf
ftp://ftp.fao.org/FI/DOCUMENT/t500_advanced/advanced_t500e.pdf
ftp://ftp.fao.org/FI/DOCUMENT/t500_advanced/advanced_t500e.pdf


The Water Wheel  November/December 2006

11

MoU to enhance 
African water 

A Memorandum of Understanding (MoU) 
has been signed between the Stockholm 

International Water Institute (SIWI) and the 
CSIR.
 The MoU aims to foster knowledge 
creation that leads to concrete water-driven 
social, economic and environmental improve-
ments. “This MoU offers exciting potential 
for concrete action because it combines the 
strengths of the CSIR in science, technol-
ogy and research with SIWI’s well-respected 
policy perspectives,” commented Dr Pat 
Manders, Acting Executive Director of CSIR 
Natural Resources and Environment.
 In particular, the two organisations seek 
to develop cooperative opportunities in water 
policy, water governance, transboundary 
water resource management, and water-
resource based socio-economic develop-
ment. The activities are intended to be placed 
within the general context of Millennium 
Development Goal attainment as well as 
more specific objectives outlined by the New 
Partnership for Africa’s Development.

Endress+Hauser has released its Prosonic S 
ultrasonic level measurement device.

 Prosonic S comprises the FMU90 trans-
mitter and the FDU9x sensor, which may be 
remotely mounted at a distance of up to  
300 m. Two housing variants are available: on 
the one hand, the robust and weatherproof field 
housing for on-site assembly, on the other 
hand the top-hat rail housing for space saving 
assembly in control cabinets. A separate  
display for installation in control panels is 
offered as an option.
 The new sensors feature improved proper-
ties in relation to blocking distance, material, 
temperature and measuring range. Hermeti-
cally-welded sensors are available for liquid 
applications and safeguard smooth operation in 
aggressive media. 
 For more information, contact Sean Frost 
at Tel: (011) 262-8000 or E-mail: 
info@za.endress.com

11 Company news

Water purifier wins 
award

The AG+Colloidal Purifier water purifying 
device, designed by Boris Iskra, Jean-

Marie Julien and Vadim Drozdov was one of 
the winners at the 2006 SABS Design  
Institute Prototype Awards.
 The device comprises a three-sectioned 
cylinder divided into an electrodes compart-
ment, a sealed circuitry and a battery com-
partment. Containing two silver electrodes 
the electrode compartment screws into a 
two-litre plastic cold drink bottle. In turn, the 
battery compartment contains a 12 V battery 
and a LED with an activating link. 
 The electrodes are inserted in the water 
that needs to be purified and the LED flashes 
to show that the purification is in process. 
The LED stops flashing once the process is 
completed. 
 According to the designers, all bacteria 
are killed within 45 minutes. Commenting 
on the device, the adjudicators said: “Using 
silver electrodes for water purification is 
known technology, but the designers applied 
sound and practical design considerations.”

Multimillion Rand 
upgrade for JW 

works 

Johannesburg Water is upgrading its  
Northern Works Wastewater Treatment Plant.

 The upgrade is aimed at catering for 
increased flows due to ongoing develop-
ments in its catchment area. 
 The new unit is being designed at 
present and will ultimately add 150 Mℓ 
capacity to the Northern Works at an  
estimated cost of about R450-million. 
 With regards to the reported spillages 
into the Jukskei River during June, JW 
said these were mainly due to a problem 
developed during some essential upgrading 
work being undertaken. “The substandard 
effluent of some 80 litres per second of 
settled sewage was substantially diluted and 
neutralised by the treated effluent of about 
3 000 litres per second with a quality well 
within the Department of Water and Forestry 
license requirements,” the company said in 
a statement. Current E. coli levels are said to 
be within allowances.

More flexibility with ultrasonic upgrade

mailto:info@za.endress.com


The Water Wheel  November/December 2006

12 Industrial water treatment

With a focus on delivering 
complete water treatment 
solutions that benefit both 

customer and the environment, this 
project showcases the company’s 
extensive research capabilities 
and its ability to draw on vast inter-
national resources and expertise. 
According to VWS Envig General 
Manager – Design and Build 
Projects Francois Gouws, the water 
treatment project was necessary in 
order for the steel manufacturer to 
reduce the environmental impact 
of its operations. It forms part of 

Mittal Steel’s larger R1-billion  
environmental plan designed to 
help the company to meet the 
highest possible environmental 
standards.

“In addition to treating water effi-
ciently, the plant needed to be cost 
effective both in terms of capital 
and operating costs. The primary 
objective of the plant is the removal 
of hardness and suspended solids 
from the main process water circuit 
and the removal of salts from the 
blowdown water from various unit 

processes within the steel mill, for 
example, the cooling towers.”

VWS Envig executed the project on 
a turnkey basis, the scope of which 
included design, detailed engineer-
ing, project management, procure-
ment, construction, commissioning 
and testing. 

“After an extensive study of the 
plant’s requirements, and internal 
laboratory work, we designed a 
unique combination of technolo-
gies, tailor-made to ensure optimum 

New 
Treatment 
Plant Cuts 

Mittal’s 
Discharge 

to Zero

Weir Techna SA, represented 
locally by VWS Envig has 

handed over a fully commis-
sioned water treatment plant to 

Mittal Steel South Africa in 
Vanderbijlpark. The R100-million 
water treatment plant will cut the 
steel producer’s liquid discharge 

down to zero. VWS Envig was 
created earlier this year through 
the merger of Weir and Veolia 

Water Solutions.



The Water Wheel  November/December 2006

13Industrial water treatment

efficiency, cost effectiveness and the 
highest quality of water. The solu-
tion combines various technologies, 
namely clarification, media filtration, 
reverse osmosis (RO), evaporation 
and crystallisation. 

“The result is a zero liquid discharge 
plant. The process water is treated at 
a rate of up to 2 000 m³/h and, once 
treated, is reused within the plant 
as general utility water. The waste 
sludge generated in the process is 
dewatered and sent to a landfill.” 
says Gouws. 

Gouws notes that during commis-
sioning experts from French parent 
company, Veolia Water Solutions 
and Technologies, were called in to 
assist with the blending of the various 
streams of feed water. “The plant was 
fully commissioned at the beginning 
of this year and in addition to limiting 
its effect on the environment, Mittal is 
also lowering its water consumption 
by using the reclaimed water.”

 Mittal Steel South Africa’s zero liquid discharge plant. 

Process water is treated at a rate of 
up to 2 000 m3/h and is then reused.

 MORE ABOUT THE 
VANDERBIJLPARK 

PLANT

Vanderbijlpark is one of the 
world’s largest inland steel 

mills, and the largest supplier of 
flat steel products in sub-Saharan 
Africa. The plant employs some  
5 200 staff.   
 The plant’s steel products are 
manufactured in an integrated proc-
ess. Raw materials such as iron 
ore, coke and dolomite are charged 
to blast furnaces where they are 
converted to liquid iron. Then the 
liquid iron is refined in basic oxygen 
furnaces and electric arc furnaces 
to produce liquid steel.
 The liquid steel is cast into 
slabs, which are hot rolled into 
heavy plate in a plate mill, or into 
coils in a strip mill. The coils are 
either sold as hot-rolled strip or 
processed further into cold-rolled 
and coated products, such as 
hot-dip galvanized, electrogalva-
nised and pre-painted sheet, and 
tinplate. 
 Vanderbijlpark has two blast fur-
naces, three electric arc furnaces 
and three basic oxygen furnaces.

Source: Mittal Steel South Africa 
website

“In addition to treating 
water efficiently, the plant 
needed to be cost effective 
both in terms of capital and 

operating costs.”

The blowdown water is treated at 
a rate of up to 220 m³/h, but with 
its high concentration of salt, it is 
not suitable for direct reuse within 
the plant. The dissolved salts are 
removed through membrane separa-
tion and evaporation and the plant 
therefore provides a suitable salt sink 
from the overall water circuit. The 
final waste from the plant consists of 
dewatered crystals. This is sent to a 
landfill for disposal. Stormwater from 
around the plant is also treated, and 
a portion is reused. 

The process involves pre-treatment 
of the water, which includes lime and 
soda ash softening, clarification, 
sand filtration and granular activated 
carbon filtration. The RO process 
consists of a two-stage brackish 
water RO (BWRO) phase, including 
cellulose acetate membranes in the 
first stage and composite polya-
mide membranes in the second. 
The evaporation stage includes a 
double-effect evaporator with thermo-
compressor, while the crystallisation 
stage employs a single-effect forced 
circulation crystalliser with thermo-
compressor. 



The Water Wheel  November/December 2006

14 Resources management

The Mokolo River Catchment 
covers an area of 8 387 km2, 
stretching from the Water-

berg Mountains through the upper 
reaches of the Sand River. It includes 
a number of small tributaries that 
join the main Mokolo River up to its 
confluence with the Limpopo River, 
including the Tambotie River, Poer-se-
Loop, and the Rietspruit River.

According to Beyers Havenga, 
Department of Water Affairs & 
Forestry (DWAF) Chief Engineer: 

National Water Resources Planning 
(North), water availability and water 
use in the catchment are in balance, 
with no spare resources existing for 
future allocations. “In addition, con-
sidering the water requirements of the 
Reserve as stipulated in South Afri-
ca’s water legislation, there is insuf-
ficient water to maintain the present 
balance,” he tells the Water Wheel.

Irrigation is the largest present water 
user here. The area contributes 
significantly towards agricultural 

activity in the province, with produce 
including tobacco, sorghum, maize 
and sunflower. An estimated 87% of 
present water use in the catchment is 
dedicated to agricultural activities.

Constructed in the 1970s, the Mokolo 
Dam is one of the main impound-
ments in the province. It is consid-
ered one of the largest dams in the 
Limpopo water management area, 
with a full supply capacity of about 
146 million m3. A concrete-faced 
rockfill dam, Mokolo was built mainly 

Economic Boom Strains 
Waterberg Resource 

Authorities are investigating several options to augment water resources within 
the Mokolo River Catchment, in Limpopo, in anticipation of a surge in economic 

development in the area. Lani van Vuuren reports.



The Water Wheel  November/December 2006

15Resources management

to serve the 4 000 MW Matimba 
Power station, situated outside Lep-
halale (formerly Ellisras). Matimba is 
the world’s largest dry cooling power 
station, and uses about 7,3 million 
m3/year of water. 

The dam also serves the adjacent 
Kumba Resources’ Grootegeluk, 
South Africa’s biggest coal mine, 
which uses an estimated 9,9 million  
m3/year of water. Lephalale and 
surrounding areas as well as down-
stream farmers are also supplied with 
water from the dam.

Power Station will use 4 to 6 million 
m3/year of water, according to the 
Environmental Scoping Report. The 
first tenders for the boilers and tur-
bines were issued in September. It is 
believed these will be awarded early 
next year.

In addition, new mining develop-
ments are set to further fuel the 
demand for water as the region con-
tains more than 40% of the country’s 
remaining coal resources. According 
to Kumba Resources, the Waterberg 
coalfields have resources of about 
163 billion tons and reserves of  
3,54 billion tons. The mining  

company plans to increase produc-
tion at its Grootegeluk mine to serve 
the new power station. 

At the same time, AngloCoal is 
continuing investigations into the 
commercial application of coal bed 
methane in the Waterberg area, but it 
is believed that the region might have 
coal bed methane gas deposits of  
28 billion m3. By August, the first  
five-post pilot wells had been drilled. 

Petrochemical giant Sasol also 
has extensive coal resources in the 
Waterberg coalfields. This surge 

Grootegeluk Coal Mine is one of the largest water users in the area.

“The Waterberg District 
is set for huge economic 

growth in the nearby 
future, with water demand 

expected to grow from  
25,5 million m3 in 2005 to 
63,3 million m3 by 2025.”

At the time the dam was built, its 
yield was given as 39 million m3/year. 
However, subsequent to the dam’s 
construction, there was rapid and 
extensive irrigation development 
upstream, supplied from farm dams 
and from run-of-river. Consequently, 
the yield of the dam has dropped to 
an estimated 27 million m3/year.

ECONOMIC UPSURGE

The Waterberg District is set for 
huge economic growth in the nearby 
future, with water demand expected 
to grow from 25,5 million m3 in 2005 
to 63,3 million m3 by 2025, encour-
aged mainly by mining and electricity 
developments.

In July, Eskom announced it would 
proceed with the construction of a 
2 250 MW base load power station 
near Lephalale at a cost of R26-billion 
as part of its R97-billion expansion 
programme. The first phase (2 100 
MW) of the new so-called Matimba B 

Estimated future water requirements in million cubic metres
Allocation Sub-

allocation
Actual
2005

Require-
ment 2015

Require-
ment 2025

Grootegeluk Mine 10.9 6.4 1.8 5.6 7.0
Lephalale LM 4.5 3.8 7.5 11.0
Eskom 7.3 6.2 3.6 6.2 6.2
Marapong 1.1 0.5 1.0 1.8
Mogol IB 10.4 16.0 16.0 10.0 10.0
Eskom Future 12.0 12.0
Eskom Future 12.0
Eskom Future 2.5 2.5
Eskom Future 0.8
Total 28.6 34.2 25.7 44.8 63.3

Source: DWAF



The Water Wheel  November/December 2006

16 Resources management

in developments is set to attract a 
growing population to Lephalale, 
stimulating growth in domestic water 
consumption.

FINDING MORE WATER

DWAF commissioned three simulta-
neous investigations into the Mokolo 
River Catchment in 2005. The first, 
which has already been completed, 
was a verification and validation 
study aimed at verifying the water use 
of each water user and then verifying 
the information. Satellite images and 
aerial photographs were applied to 
determine actual water use, while a 
rapid assessment model was applied 
to look at water registration.

“This will assist us with the issuing 
of licenses and the evaluation of 
new license applications,” reports 
Havenga. Focus group meetings 
were held for different categories of 
water users (for example, irrigation 
farmers, and local municipalities). 
Public meetings were also held to 
promote access to information and 
transparency.

The second study, which is to be 
completed by mid-2007, is aimed 
at providing DWAF with an updated 
understanding of how much water 
(yield) is available in the catchment 
at present. This hydrology study 

is being based on the analysis of 
historic rainfall patterns, streamflow, 
ground and surface water resources. 
The study is also analysing the per-
formance of the Mokolo Dam under 
different water abstraction scenarios.

Thirdly, a water conservation/water 
demand management (WC/WDM) 
study has recently been completed. 
While it is recognised that some 
sectors in the catchment are already 
practising WC/WDM, additional 
efforts are required to realise addi-
tional water conservation and efficient 